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Abstract

This report has been prepared on behalf of Beijing Smarter Eye Technology Co., Ltd. to support the
attached Application for Equipment Authorization. The test report and application are submitted for
a Spread Spectrum Transceiver under Part 15.247 of the FCC Rules and Regulations. This Federal
Communication Commission (FCC) Certification Test Report documents the test configuration and
test results for a Beijing Smarter Eye Technology Co., Ltd. Smartereye Double Eyes ADAS .

And Testing was performed by:

Compliance Certification Services (Shenzhen) Inc. has been accepted by the FCC, the FCC
Registration Number is 441872.

Shenzhen Union Trust Quality and Technology Co., Ltd. the test facility is accredited by the CNAS,
CNAS-Lab Code: L9069.

The Smartereye Double Eyes ADAS is an IEEE 802.11b/802.11g/802.11n compliant device and
complies with the limits for a Direct Sequence Spread Spectrum Transmitter device under Part
15.247 of the FCC Rules and Regulations.

Revision History Reason Date

Rev 0 Initial Release Jul. 21, 2017
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1 Introduction

1.1 Compliance Statement

After the modifications listed in Section 2.7 were installed:

The Beijing Smarter Eye Technology Co., Ltd. Smartereye Double Eyes ADAS
complies with the limits for a Spread Spectrum Transceiver device under Part 15.247
of the FCC Rules and Regulations.

1.2 Test Scope Summary

Tests for radiated and conducted emissions were performed. All measurements were
performed according to the 2013 version of ANSI C63.10

Modifications

Test Location

15.205/15.209

(Radiated)

Test Specification Specific Description Result (Y/N)
47 CFR Part 15 .
Subpart C Section Conducgegwlirpgg:?sns —AC N/A N N/A
15.207
47 CFR Part 15 : Compliance Certification
Subpart C Section RF Output Power Complied N Services (Shenzhen) Inc.
15.247 (b)(3)
47 CFR Part 15 _ She_nzhen UnionTrust
Subpart C Section | RF Power Spectral Density | Complied N Quality and Technology
15.247 (e) Co., Ltd.
47 CFR Part 15 Shenzhen UnionTrust
Subpart C Section Conducted Out of Band Complied N Quality and Technology
15.247(d) Emission Co., Ltd.
47 CFR Part 15 ) ) o complied Compliance Certification
Subpart C Section | Radiated spurious emissions P N Services (Shenzhen) Inc.
15.205/15.209
47 CFR Part 15 _ She_nzhen UnionTrust
Subpart C Section Occupied Bandwidth Complied N Quality and Technology
15.247 (a)(2) Co., Ltd.
47 CFR Part 15 : Compliance Certification
Subpart C Section Band Edge Measurements Complied N p

Services (Shenzhen) Inc.

NOTE: The EUT is also considered as a kind of other class B digital device it has been verified
to comply with the requirements of FCC Part 15B Class B(Verification) the test report has been
issued by Washington Technology International Limited.
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1.3 Contract Information
Customer: Beijing Smarter Eye Technology Co., Ltd.

Room3039-3044, Si Hui edifice, Chaoyang District,
Beijing, China

1.4 Test and Support Personnel
Paul Pan Compliance Certification Services (Shenzhen) Inc.

No.10-1 Mingkeda Logistics Park, No.18 Huanguan
South RD. Guan lan Town, Baoan Distr, Shenzhen,
Guangdong, China.

Project Leader
Tiny You Shenzhen UnionTrust Quality and Technology Co., Ltd.

Address: 16/F, Block A, Building 6, Baoneng Science
and Technology Park, Qingxiang Road No.1, Longhua
New District, Shenzhen, China 518109

Engineer
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1.5 Abbreviations

A Ampere
ac alternating current
AM Amplitude Modulation
Amps Amperes
b/s bits per second
BW BandWidth
CE Conducted Emission
cm Centimeter
CWwW Continuous Wave
dB decibel
dc direct current
EMI Electromagnetic Interference
EUT Equipment Under Test
FM Frequency Modulation
G giga - prefix for 10° multiplier
Hz Hertz
IF Intermediate Frequency
k Kilo - prefix for 10° multiplier
LISN Line Impedance Stabilization Network
M Mega - prefix for 10° multiplier
m Meter
L micro - prefix for 10® multiplier
NB Narrowband
QP Quasi-Peak
RE Radiated Emissions
RF Radio Frequency
rms root-mean-square
SN Serial Number
SIA Spectrum Analyzer
\Y Volt
WLL Report #17WB0713321F-1 Rev. 0 - Page 30f82 - © 2017 Washington Laboratories, Ltd.
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2 Equipment Under Test
2.1 EUT ldentification
The results obtained relate only to the item(s) tested.
Table 1: Overview of Smartereye Double Eyes ADAS, Equipment Under Test

ITEM DESCRIPTION
Manufacturer: Beijing Smarter Eye Technology Co., Ltd.
FCC ID Number: 2AMHV-SMARTEREYEC1
Trade Mark: Smartereye
EUT Name: Smartereye Double Eyes ADAS
Test Model: ClYT
FCC Rule Parts: 815.247
Frequency Range: IEEE 802.11b/g/n(HT20): 2412 — 2462MHz

IEEE 802.11n (HT40): 2422 — 2452 MHz
Maximum Output Power: IEEE 802.11b: 15.04dBm

|EEE 802.11g: 17.52dBm
|EEE 802.11n (HT20): 16.82dBm
|EEE 802.11n (HT40):16.95dBm

Modulation: Direct Sequence Spread Spectrum & Orthogonal Frequency Division
Multiplexing

Necessary Bandwidth: IEEE 802.11b/g/n(HT20): 20 MHz
IEEE 802.11n (HT40): 40 MHz

Keying: Automatic

Type of Information: IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n (HT20), HT40: OFDM (64QAM, 16QAM,

QPSK,BPSK)
Number of Channels: IEEE 802.11b/g/n(HT20): 11
IEEE 802.11n (HT40): 7
Antenna Type SMD antenna see the PCB Photo
Frequency Tolerance: N/A
Emission Type(s): N/A
Interface Cables: None
Power Source & Voltage: DC 12v
Sample Received Date: Jun. 23, 2017

WLL Report #17WB0713321F-1 Rev. 0 - Page 4 0f 82 - © 2017 Washington Laboratories, Ltd.
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Sample tested Date: Jun. 23, 2017 ~ Jul. 11, 2017

2.2 EUT Description

Product Name: Smartereye Double Eyes ADAS
Tested Model No.:  C1YT
EUT Rated Voltage: 12V

2.3 Test Configuration

The Beijing Smarter Eye Technology Co., Ltd. Smartereye Double Eyes ADAS,
Equipment Under Test (EUT), was operated by 12VDC power supply.

The EUT was configured with DC power supply, an antenna. The EUT
firmware/software was set up to control power, bit rate, and channel selection.

RF test setup
DC 12V

Notebook EUT Spectrum
Analyzer or
Power Sensor

WLL Report #17WB0713321F-1 Rev. 0 - Page 50f 82 - © 2017 Washington Laboratories, Ltd.
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DC 12V

Radiated test setup:

Notebook EUT Antenna

Figure 1: Test Configuration

2.4 Equipment Configuration

The EUT was set up as outlined in Radiated Emission Test Configuration photo. The
EUT was comprised of the following equipment. (All Modules, PCBs, etc. listed were
considered as part of the EUT, as tested.)

Table 2: Equipment Configuration

Name / Description Model Number Part Number Serial Number Revision
Smartereye Double
Eyes ADAS CiYT N/A N/A N/A

25 Interface Cables
Table 3: Interface Cables

Port Connector Cable Shielded Termination
Identification Type Length (Y/N) Point
N/A N/A N/A N/A N/A

2.6 Support Equipment
The following support equipment was used during testing:

No. Support Equipment Model/Part Number Serial Number
1 Lenovo Notebook Thinkpad E450 SL10G10780
2 DC Power N/A N/A

WLL Report #17WB0713321F-1 Rev. 0 - Page 6 0f 82 - © 2017 Washington Laboratories, Ltd.
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2.7

2.8

2.9

2.10
211

2.12

EUT Modifications

No modifications were performed in order to meet the test requirements:
Testing Algorithm

The C1YT Smartereye Double Eyes ADAS was operated using and drivers.
Test Location

1. RF measurements herein were performed at Shenzhen UnionTrust Quality and
Technology Co., Ltd.

2. Radiated measurements herein were performed at Compliance Certification Services
(Shenzhen) Inc.

Measurements
Measurement Method

All measurements were performed according to the 2013 version of ANSI C63.10 for
testing compliance of a wide variety of unlicensed wireless devices

Measurement Uncertainty

All results reported herein relate only to the equipment tested. The basis for uncertainty
calculation uses ANSI/NCSL Z540-2-1997 with a type B evaluation of the standard
uncertainty. Elements contributing to the standard uncertainty are combined using the
method described in Equation 1 to arrive at the total standard uncertainty. The standard
uncertainty is multiplied by the coverage factor to determine the expanded uncertainty
which is generally accepted for use in commercial, industrial, and regulatory
applications and when health and safety are concerned (see Equation 2). A coverage
factor was selected to yield a 95% confidence in the uncertainty estimation.

Equation 1: Standard Uncertainty

a’ b? c?

u ==+ + +——7F4+.......
c -2 -2 -2
div,” div,” div,
where Uc = standard uncertainty
a, b, c,.. =individual uncertainty elements
diva, b, ¢ = the individual uncertainty element
divisor based on the probability
distribution

divisor = 1.732 for rectangular distribution
divisor = 2 for normal distribution
divisor = 1.414 for trapezoid distribution

WLL Report #17WB0713321F-1 Rev. 0 - Page 7 0f 82 - © 2017 Washington Laboratories, Ltd.
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Equation 2: Expanded Uncertainty

U =ku,

where U = expanded uncertainty
Kk = coverage factor
k <2 for 95% coverage (ANSI/NCSL Z540-2
Annex G)
Uc = standard uncertainty

The measurement uncertainty complies with the maximum allowed uncertainty from
CISPR 16-4-2. Measurement uncertainty is not used to adjust the measurements to
determine compliance. The expanded uncertainty values for the various scopes in the
WLL accreditation are provided in Table 4 below.

Table 4: Expanded Uncertainty List

Scope Expanded Uncertainty

43.8928dB(30~200MHz)

Uncertainty for Radiation Emission test 43.8753dB(200~1000MHz)

in 3m chamber 45.3112dB(1000~8000MHz)
45.3493dB(8000~18000MHz)

WLL Report #17WB0713321F-1 Rev. 0 - Page 8 0f 82 - © 2017 Washington Laboratories, Ltd.
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3 Test Equipment

Table 5 shows a list of the test equipment used for measurements along with the
calibration information.

Table 5: Test Equipment List
Radiated Test Equipment List (CCS)

Iltem Instrument Manufacturer | Type No./Serial No | Last Cal. Cgllbratlon
interval
1 PSA Series Agilent | E4446A/US44300399 |02-20-2017| 1 Year
Spectrum Analyzer
2 Turn Table N/A N/A N.C.R N.C.R
3 Controller Sunol Sciences| SC104V/022310-1 N.C.R N.C.R
4 Controller CT N/A N.C.R N.C.R
5 Bilog Antenna | SCHAFFNER CBL6143/5063 02-21-2017| 1 Year
6 | Horn Antenna SCHV&RZBE BBHAQ120/D286 |02-28-2017| 1 Year
7 Loop Antenna | COM-POWER AL-130/121044  |02-20-2017| 1 Year
8 High Noise Agilent 8449B/3008A01838 |02-21-2017| 1 Year
Amplifier
g | Board-Band Hom | o\ heck |BBHA9170/ 9170-697|02-28-2017| 1 Year
Antenna
10 Temp'l\jlthé‘:”'d'ty Anymetre JRI13/N/A 02-21-2017| N.C.R
11 Antenna Tower SUNOL TLT2/N/A N.C.R N.C.R
12 Test S/W FARAO LZ-RF / CCS-SZ-3A2
RF Test Equipment List (CCS)
Item Instrument Manufacturer | Type No./Serial No | Last Cal. C?rl:tkérr?/gfn
1 Power Meter Anritsu ML2495A/1204003 |02-21-2017| 1 Year
2 Power Sensor Anritsu MA2411B/1126150 [02-21-2017| 1 Year
RF Test Equipment List (UnionTrust)
Item Instrument Manufacturer | Type No./Serial No | Last Cal. C?rl:tzrr?/gfn
EXA Spectrum N9010A/
1 Analyzer KEYSIGHT MY'51440197 12-22-2016| 1 Year
WLL Report #17WB0713321F-1 Rev. 0 - Page 9 0f 82 - © 2017 Washington Laboratories, Ltd.
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4  System Test Configuration

For emissions testing, the equipment under test (EUT) setup to transmit continuously
to simplify the measurement methodology. Care was taken to ensure proper power
supply voltages during testing. During testing, radiated emission were performed with
the EUT set to transmit at the channel with highest output power as worst-case
scenario. It was powered by a 12V DC power. Only the worst case data were recorded
in this test report.

The signal is maximized through rotation and placement in the three orthogonal axes.
The antenna height and polarization are varied during the search for maximum signal
level. The antenna height is varied from 1 to 4 meters. Radiated emissions are taken at
three meters unless the signal level is too low for measurement at that distance. If
necessary, a pre-amplifier is used and/or the test is conducted at a closer distance.
Therefore, all final radiated testing was performed with the EUT in (see table below)

orientation.
Frequency Mode Antenna Port Worst-case Orientation
Band(GHz)
2.4~2.4835 1TX S Chain 1 Y-Portrait

Worst-case data rates see table below:

Worst-case data rates
Mode
Chain 1
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCS O
802.11n HT40 MCS O

All readings are extrapolated back to the equivalent three meter reading using inverse
scaling with distance. Analyzer resolution is 100 kHz or greater for frequencies below
1000MHz. The resolution is 1 MHz or greater for frequencies above 1000MHz. The
spurious emissions more than 20 dB below the permissible value are not reported.

Radiated emission measurement were performed from the lowest radio frequency
signal generated in the device which is greater than 9 kHz to the tenth harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower.

WLL Report #17WB0713321F-1 Rev. 0 - Page 10 of 82 - © 2017 Washington Laboratories, Ltd.
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5 Duty Cycle of Test Signal and Measurement Methods
5.1 Duty Cycle

Data | Transmission . Duty Duty Duty vT

Mode rates puration T | "€1°9 | cycie | cycle lg:aycctlc?r Minimum
Mbps) | (msec) | (™39 | Ginear) | (%) VBW
(dB) (kHz)
802.11b 1Mbps 12.420 12.540 | 0.990 | 99.043 | 0.042 0.081
802.11¢g 1Mbps 2.064 2.172 | 0.950 |95.028 | 0.222 0.484
802.11n(HT20) | MCSO 1.920 2.046 | 0.938 [93.842 | 0.276 0.521
802.11n(HT40) | MCS0 0.944 1.056 | 0.894 |89.394 | 0.487 1.059

Remark:

1. Duty cycle = On Time/ Period;

2. Duty Cycle factor = 10 * log(1/ Duty cycle)
3. Period = Mkr3 - Mkrl

4. Transmission Duration = Mkr2 - Mkrl

Test Mode: 802.11b_ 1Mbps

Agilent Spectrum Analyzer Swept SA
SohEEDE SENSE:INT| SOURCE OFF A\ALIGN OFF 05:02:24 PM

| B
Marker 3 A 12 5400 ms - Avg Type: Log-Pwr
PHO: Fast —»— 1rig: Free Run Avg[Hold: 111

IFGain:Low #Atten: 26 dB

Marker

_| selectMarker

3
Ref Offset 11 dB &
Ref 27.00 dBm | B ———— |
‘ Normal
e |
Delta
R |
Fixedl>
e |
Center 2.412000000 GHz Span 0 Hz
#/BW 8.0 MHz Sweep 30.00 ms (1001 pts) Off
MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE A
1 mnnm_m— N [
pd F [1[t[ 3212ms[ 15196dBm| [ [ @]
A Ad[1[t[(A) 126dms[(p) o085daB] 00 [ 000000 ] .
4 [ F [1[¢t] 3198 ms| 15196dBm| | [ | Properties»
g - ¢~ [~ 7]
|EEE S|
2 |
g More
10 10f2
11 I I ) A E A B
¢ D Ml
MSG STATUS
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Marker

Agilent Spectrum Analyzer - Swept SA

T e e T

3 A 2.17200 ms

Test Mode: 802.11g_6Mbps

SENSE:INT| SOURCE OFF /N ALIGN OFF
Avg Type: Log-Pwr

05:01:08 PM Jul07, 2017

PNO: Fast —#— Ttig: Free Run Avg[Held: 111
IFGain:Low #Atten: 26 dB Select Marker
3
Ref Offset 11 dB &
10 dB/div Ref 27.00 dBm | S |
Log ————————
Normal
| |
Delta
]
Fixed[>
R |
Off
MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VaLUE A
1 EFAEEEETS 2,064 ms 1 NI I A B —
2 -Eﬂ_m g217dBm| [ [ ]
| Ad | 2172 ms os2eaB| [ 0 00000000 ] n
4 -nll_m— Properties>
5 1]
o | et swamanmes
g |
g More
10 10f2
11 O O A S S ..,
< i
MSG STATUS

Marker

Agilent Spectrum Analyzer - Swept SA
Qi R 0 D ol

3 A 2.04600 ms

Avg Type: Log-Pwr

PNO: Fast —»— Ttig: Free Run Avg[Hold: 111
ILCain: v B At e na2C D Select Marker
3
Ref Offset 11 dB &
1LO dBidiv  Ref 27.00 dBm e ————— |
og - L
Normal
e |
Delta
I |
Fixed(>
T |
Off
MKF MODE TRC SCL FUNCTION | FUNCTIONWIDTH FUNCTIONVALLE &
1 FEFAEEEEIT 1.920 ms 2 EY s I N D | —
2 -aﬂ 1.674 ms 9169dBm| [ [ 00|
] Ad | 2.046 ms o38gp| 000000 00| n
4 IEEENE 1.572 ms 9169dBm| [ 00000 00000 Properties»
5 - 1]
0  Essesnsssesannanss |
7
- More
10 10f2
11 I I A O B
< -
MSG STATUS
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Test Mode: 802.11n(HT40) _MCSO0

Agllent Spectrum Analyzer Swept SA

SohEEDE SENSE:INT| SOURCE OFF A\ALIGN OFF 04:55:41 PM Jul 07, 2017

7
Ref Offset 11 00 dB Avg Type: Log-Pwr Amplitude
PHO: Fast —»— 1rig: Free Run Avg[Hold: 111 f

IFGain:Low #Atten: 26 dB

Ref Offset 11 dB
Ref 27.00 dBm

Internal

Center 2.422000000 GHz
#VBW 8.0 MHz

MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE A
1 mnn———
P F (1 [t 8040us[  0043dBm| [ [ |
SN Ad[1[t[(A)  1086ms[(A) 242608] [ [ ]

4 [ F [1[¢t]  8040us[  0043dBm| [ [ |
- rr [ ]

5.2 Measurement Methods
KDB 558074 D01 DTS Meas Guidance v04
ANSI C63.10-2013
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6 Test Results
6.1 RF Power Output

To measure the output power the unit was set to transmit on a low, high and middle
channel. The output from the transmitter was connected to an attenuator and then to
the input of a detector diode. The output of the detector diode was displayed on an
oscilloscope. The trace deflection was recorded and the transmitter was replaced with a
signal generator at the same frequency. The output of the signal generator was
increased until the trace deflection was the same as it was with the transmitter. The
signal from the generator was then connected to a power meter and the level was taken.

6.1.1 Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak output
Power shall not exceed 1W (30dBm)

6.1.2 Test Procedure(KDB 558074 D01 v04, Section 9.1.3)
1, Connected the EUT’s antenna port to measure device by 10dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 and HT40 mode, use a PK power
meter which’s bandwidth is 20MHz up to 40MHz and above 6dB bandwidth of signal
to measure out each test modes’ PK output power.

Note: The cable loss and attenuator loss were offset into measure device as an
amplitude offset.

6.1.3 Test Data
The EUT complied with the FCC Part 15.247 RF Power Output requirements.

Table 6 provides the test results for RF Power Output. (All the data attached was use
the worst case data rate data)

6.1.4 Areas of Concern
None.

WLL Report #17WB0713321F-1 Rev. 0 - Page 14 of 82 - © 2017 Washington Laboratories, Ltd.
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Table 6: RF Output Peak Power

IEEE 802.11b
RF Output Peak Power (dBm)
Channel (Ili/:qui) Chain DSSS Data Rate
1 Mbps 2 Mbps 5.5Mbps 11 Mbps
1 2412 1 14.52 14.40 14.24 14.15
6 2437 1 14.95 14.82 14.60 14.55
11 2462 1 15.04 14.88 14.80 14.62
IEEE 802.11¢
RF Output Peak Power (dBm)
Channel (lli/zle—lqz.) Chain OIFBIY IDEIE) RElts
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
1 2412 1 1599 | 15.83 | 15.83 | 15.73 | 15.64 | 15.72 | 15.52 | 15.56
6 2437 1 17.23 | 17.10 | 17.06 | 17.00 | 16.87 | 16.90 | 16.78 | 16.83
11 2462 1 1752 | 17.34 | 17.33 | 17.17 | 17.23 | 17.07 | 17.06 | 17.07
IEEE 802.11n (HT20)
RF Output Peak Power (dBm)
Channel (';;‘*qu') Chain OFDM Data Rate
MCSO0 | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7
1 2412 1 16.71 | 16.63 | 16.57 | 16.39 | 16.35 | 16.36 | 16.33 | 16.22
6 2437 1 16.80 | 16.64 | 16.58 | 16.53 | 16.39 | 16.50 | 16.39 | 16.29
11 2462 1 16.82 | 16.69 | 16.62 | 16.54 | 16.44 | 16.38 | 16.48 | 16.40
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IEEE 802.11(HT40)

RF Output Peak Power (dBm)
Freq. .
Channel (MH2) Chain OFDM Data Rate
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7
3 2422 1 15.63 | 15.49 | 1551 | 15.37 | 15.29 | 15.25 | 15.26 | 15.15
6 2437 1 16.31 | 16.17 | 16.14 | 16.06 | 1591 | 15.94 | 15.94 | 15.90
9 2452 1 16.95 | 16.86 | 16.82 | 16.62 | 16.62 | 16.57 | 16.54 | 16.47
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6.2 RF Power Spectral Density

The output from the transmitter was connected to an attenuator and then to the input
of the RF Spectrum Analyzer. The analyzer offset was adjusted to compensate for the
attenuator and other losses in the system.

6.2.1 Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

6.2.2 Test Procedure(KDB 558074 D01 v04, Section 10.2)

This procedure shall be used if maximum peak conducted output power was used to
demonstrate compliance, and is optional if the maximum conducted (average) output power
was used to demonstrate compliance.

a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span to 1.5 times the DTS bandwidth.
c) Set the RBW to: 3 kHz < RBW < 100 kHz.
d) Setthe VBW >3 x RBW.
e) Detector = peak.
f) Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level within the
RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

6.2.3 Test Data
The EUT complied with the FCC Part 15.247 RF Power Spectral Density requirements.

Table 7 provides the test results for RF Power Spectral Density. (All the data attached
was use the worst case data rate data)

6.2.4 Areas of Concern
None.
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Table 7: RF Power Spectral Density

o | IF PSD (dBm) Limi
Mode annet /r-reg. i Pass/Fail
(MHz) Chain 1 PSD (dBm)
1/2412 -12.044 8 Pass
IEEE 802.11b 6/2437 -10.893 8 Pass
11/2462 -10.168 8 Pass
1/2412 -17.926 8 Pass
IEEE 802.11¢g 6/2437 -18.598 8 Pass
11/2462 -18.626 8 Pass
1/2412 -18.803 8 Pass
IEEE 802.11n
(HT20) 6/2437 -18.480 8 Pass
11/2462 -17.819 8 Pass
3/2422 -23.140 8 Pass
IEEE 802.11n
(HT40) 6/2437 -22.944 8 Pass
9/2452 -22.082 8 Pass
Remark:

1. All the data attached was use the worst case data rate.
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Chain 1-Test plot as follows

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept SA
RF SO 52
Marker 1 2.413618500000 GHz

IFGain:Low

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.412000 GHz
#Res BW 3.0 kHz

MSG

PNO: Fast
" Atten: 20 dB

SENSE!INT| SOURCE OFF

M\ ALIGN OFF

10:47:46 AMJul 11, 2017

Avg Type: Log-Pwr
Avg[Hold:> 10110

Trig:Free Run

#VBW 10 kHz

Peak Search

Mkr1 2.413 618 5 GHz Dlesilieets

-12.044 dBm

Next Pk Right

Next Pk Left

Marker Delta

Sweep 2.056 s (1001 pts) |

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept SA
Marker 1 2.436415000000 GHz

IFGain:Low

Ref Offset 11.6 dB
Ref 20.00 dBm

Center 2.437000 GHz
#Res BW 3.0 kHz

MSG

PNO: Fast (.

SENSE!INT| SOURCE OFF

MALIGH OFF

10:49:33 AM Jul 11, 2017

Avg Type: Log-Pwr
Avg|Hold:>10/10

) Trig:Free Run
Atten: 20 dB

#VBW 10 kHz

Peak Search

Mkr1 2.436 415 0 GHz NextPeak

-10.893 dBm

Next Pk Right

Next Pk Left

Marker Delta

Span 19.50 MHz

Sweep 2.056 s (1001 pts) |
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

SoHEDEE | SENSE:INT| SOURCE OFF

MALIGH OFF

Marker 1 2.461083500000 GHz

PNO: Fast () Irig:FreeRun
IFGain:Low Atten: 20 dB

Ref Offset 11.6 dB
Ref 20.00 dBm

Center 2.462000 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:> 10110

NextPeak

Mkr1 2.461 083 5 GHz
-10.168 dBm

Next Pk Right

Next Pk Left

Marker Delta

Span 19.50 MHz

Sweep 2.056 s (1001 pts) |

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

5 o

SEMSE:IMT| SOURCE OFF

M\ ALTGN OFF 10:55:52 AM Jul 11, 2017

Marker 1 2.418222000000 GHz .
PNO: Fast L, Trig: Free Run
IFGain:Low Atten: 20 dB

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr Peak Search

Avg|Hold:>10/10

NextPeak

Mkr1 2.418 222 GHz
-17.926 dBm

Next Pk Right
||
Next Pk Left
| s |

Marker Delta

Span 25.50 MHz
Sweep 2.689 s (1001 pts)
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Test CH6: 2437TMHz

Agilent Spectrum Analyzer - Swept SA
TR
Marker 1 2.444446000000 GHz

PNO: Fast ()
IFGain:Low

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

MSG

SEMSE[NT| SOURCE OFF

M\ALIGN OFF

Avg Type: Log-Pwr

) Trig: Free Run
Atten: 20 dB

#VBW 10 kHz

Avg|Held:>10/10

Mkr1 2.444 446 GHz
-18.598 dBm

Span 25.50 MHz
Sweep 2.689 s (1001 pts)

Peak Search

Next Peak
[
Next Pk Right

Next Pk Left

Marker Delta
e |

Mkr—CF

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA
T RF S0

Marker 1 2.469114500000 GHz

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

MSG

PNO: Fast Cp
IFGain:Low

SEMSEINT| SOURCE OFF

M\ ALIGN OFF 10:52:02 AM Jul 11, 2017

Avg Type: Log-Pwr

) Trig: Free Run
Atten: 20 dB

#YBW 10 kHz

Avg|Held:>10/10

Mkr1 2.469 115 GHz
-18.626 dBm

Span 25.50 MHz
Sweep 2.689 s (1001 pts)

Peak Search

Next Peak
s |
Next Pk Right
| s |
Next Pk Left
||
Marker Delta
|

Mkr—CF

Mkr—RefLvl
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

Agilent Spectrum Analyzer - Swept SA

50 i

SEMSE:IMNT| SOURCE OFF A\ BLIGH OFF

10:57:19 AN Jul 11, 2017

Avg Type: Log-Pwr
Avg|Hold:>10i10

Marker 1 2.418858000000 GHz
PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 20 dB

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.41200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

MSG

Mkr1 2.418 858 GH

Peak Search

NextPeak
-18.803 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Swept SA

T RF 50 £ SENSE:INT| SOURCE OFF

it s e i 0 e

Marker 1 2.438620000000 GHz
PNO: Fast ()
IFGain:Low

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold:>10/10

Atten: 20 dB

Ref Offset 115 ¢B
Ref 20.00 dBm

Center 2.43700 GHz
#Res BW 3.0 kHz

MsG

#VBW 10 kHz

Mkr1 2.438 620 GHz

Peak Search

NextPeak
-18.480 dBm ———
Next Pk Right
| eassmeeammmesaae |
Next Pk Left
i |
Marker Delta
||

Mkr—CF

Span 27.00 MHz
Sweep 2.847 s (1001 pts)
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Swept SA

50 SENSE!INT| SOURCE OFF

MALIGH OFF

11:00:04 AM Ul 11, 2017

Marker 1 2.466671000000 GHz
PNO: Fast (.

IFGain:Low

) Trig:Free Run
Atten: 20 dB

Ref Offset 11.6 dB
Ref 20.00 dBm

10 dBidiv
Log

Center 2.46200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

I
B
.
vy

Peak Search

Mkr1 2.466 671 GHz NextPeak

-17.819 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Span 27.00 MHz

Sweep 2.847 s (1001 pts) |

Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

S0 £2 SEMNSE:INT| SOURCE OFF

Agilent Spectrum Analyzer - Swept SA

Marker 1 2.419462000000 GHz
PNO: Fast ()

IFGain:Low

Trig: Free Run
Atten: 20 dB

Ref Offset 11.5 dB
Ref 20.00 dBm

Center 2.42200 GHz
#Res BW 3.0 kHz

MSG

#VBW 10 kHz

Avg Type: Log-Pwr
Avg|Hold:>10/10

I
]

Peak Search

Mkr1 2.419 462 GHz NextPeak

-23.140 dBm

Next Pk Right

Next Pk Left

Marker Delta

Span 54.00 MHz

Sweep 5.694 s (1001 pts) |
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Test CH6: 2437TMHz

Agilent Spectrum Analy1er Swept SA
50

Ref Offset 11.6 dB
Ref 20.00 dBm

10 dBidiv
Log

Center 2.43700 GHz
#Res BW 3.0 kHz

x £ @
Marker 1 2.434462000000 GHz

PNO: Fast (.

IFGain:Low

SENSE!INT| SOURCE OFF

MALIGH OFF

11:05:57 AM Jul 11, 2017

Avg Type: Log-Pwr
Avg|Hold:>10/10

) Trig:Free Run
Atten: 20 dB

#VBW 10 kHz

Peak Search

Mkr1 2.434 462 GHz NextPeak

-22,944 dBm

Next Pk Right

Next Pk Left

Marker Delta

Span 54.00 MHz

Sweep 5.694 s (1001 pts) |

Test CH9: 2452MHz

Agi lent Spectrum Analyzer - Swept SA
RE 50 &

Ref Offset 11.5 dB

1LOgBldw Ref 20.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz

Marker 1 2.461342000000 GHz
PNO: Fast Cp)

IFGain:Low

SENSE!INT| SOURCE OFF

M ALIGN OFF

Avg Type: Log-Pwr
Avg|Hold:>10/10

Trig: Free Run
Atten: 20 dB

#VBW 10 kHz

Peak Search

Mkr1 2.461 342 GHz NextPeak

-22.082 dBm

Next Pk Right

Next Pk Left

Marker Delta

Sweep 5.694 s (1001 pts) |
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6.3 Occupied Bandwidth

Occupied bandwidth was performed by coupling the output of the EUT to the input of a
spectrum analyzer.

6.3.1 Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 kHz
6.3.2 Test Procedure(KDB 558074 D01 v04, Section 8.1)

a) Set RBW =100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f)  Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

6.3.3 Test Data
The EUT complied with the FCC Part 15.247 Occupied bandwidth requirements.

Table 8 provides the test results for occupied bandwidth. (All the data attached was use
the worst case data rate as in table 6)

6.3.4 Areas of Concern
None.
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Table 8: Occupied Bandwidth Results

Vode | g | o oW MR | OBWIMED | aamBw o
(MHz) Chain 1 Chain 1 Imit
1/2412 10.07 15.017 >500 kHz | Pass
IEEE 802.11b |  6/2437 10.08 15.010 >500 kHz | Pass
11/2462 10.05 14.989 >500 kHz | Pass
1/2412 16.39 16.459 >500 kHz | Pass
IEEE 802.11g | 6/2437 16.39 16.479 >500 kHz | Pass
11/2462 16.37 16.473 >500 kHz | Pass
1/2412 17.37 17.620 >500 kHz | Pass
'EE(EI%%)“” 6/2437 17.54 17.621 >500 kHz | Pass
11/2462 17.57 17.634 >500 kHz | Pass
3/2422 35.24 35.798 >500 kHz | Pass
'EE(i.?%')“” 612437 3522 35.803 >500KkHz | Pass
0/2452 35.23 35.797 >500 kHz | Pass
Remark:

1. All the data attached was use the worst case data rate.
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Chain 1-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Ag‘i‘lent Spectrum Analyzer - Occupied BW
Center Freq 2.412000000 GHz

#IFGain:Low

SENSE!INT| SOURCE OFF [\ ALIGH OFF 11:20:02 AM Jul 11, 2017

Center Freq: 2.412000000 GHz
%) Trig: Free Run Avg|Hold:>10{10
#Atten: 20 dB

Radio 5td: None Frequency

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

15.017 MHz
Transmit Freq Error -1.650 kHz OBW Power

x dB Bandwidth 10.07

MHz x dB

Center Freq
2.412000000 GHz

18.1 dBm

STATUS

Test CH6: 2437MHz

Ag‘i‘lent Spectrum Analyzer - Occupied BW
QO i R 501 Wl G |
Center Freq 2.437000000 GHz

SENSE!INT| SOURCE OFF M ALIGN OFF 11:20:51 AM Ul 11, 2017

Center Freq: 2.437000000 GHz

Radio 5td: None Frequency

) Trig:Free Run Avg|Hold:> 10110

#IF Gain:Low

Ref 10.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
.010 MHz

Transmit Freq Error 623 Hz OBW Power

x dB Bandwidth 10.08

MSG

#Atten: 20 dB

#VBW 300 kHz

Total Power

MHz x dB

Radio Device: BTS

Center Freq
2.437000000 GHz

Span 30 MHz
Sweep 2.933 ms

18.9 dBm

Freq Offset
99.00 % WiRE

-6.00 dB

STATUS
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Test CH11: 2462MHz

Ag‘i‘lent Spectrum Analyzer - Occupied BW
Center Freq 2.462000000 GHz

#IFGain:Low

SENSE!INT| SOURCE OFF

M\ ALIGN OFF

11:18:16 AMJul 11, 2017

Center Freq: 2.462000000 GHz
= Trig: Free Run
#Atten: 20 dB

Radio 5td: None Frequency

Avg|Hold: 10110

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

14.989 MHz

Transmit Freq Error
x dB Bandwidth

2.784 kHz
10.05 MHz

OBW Power
x dB

Center Freq
2.462000000 GHz

19.4 dBm

STATUS

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agﬂenl Spectrum Analyzer - Occupied BW
R | S B e e
Center Freq 2.412000000 GHz

.1 Trig:Free Run
=
#IFGain:Low

Ref 10.00 dBm

Occupied Bandwidth

SENSE:INT| SOURCE OFF

A\ ALIGN OFF

11:15:00 AM Jul11, 2017

CenterFreq: 2.412000000 GHz

#Atten: 20 dB

#VBW 300 kHz

Total Power

16.459 MHz

Transmit Freq Error
x dB Bandwidth

-14.024 kHz
16.39 MHz

OBW Power
x dB

Radio 5td: None Frequency

Avg|Held:»10/10

Radio Device: BTS

Center Freq
2.412000000 GHz

13.0 dBm

Freq Offset
0Hz

STATUS
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Occupied BW

SENSE!INT| SOURCE OFF

M\ ALIGN OFF

11:16:30 AM Jul 11, 2017

Center Freq: 2.437000000 GHz
) 9:Free Run
#Atten: 20 dB

Center Freq 2.437000000 GHz

L
#IFGain:Low

Radio 5td: None Frequency

Avg|Hold: 10110

Radio Device: BTS

Ref 10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.479 MHz
3.414 kHz
16.39 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
2.437000000 GHz

13.4 dBm

99.00 %
-6.00 dB

STATUS

Test CH11: 2462MHz

Agilent Spectrum Analyzer - Occupied BW
SEMSE!INT| SOURCE OFF

M\ ALIGN OFF

11:17:21 AM Jul11, 2017

QO i S R 150 )0 DGl | B
Center Freq 2.462000000 GHz Center Freq: 2.452000000 GHz
y Trig:Free Run

#FGainiLow © MAtten: 20 dB

Ref 10.00 dBm

Center 2.462 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.473 MHz
-19.877 kHz
16.37 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio 5td: None Frequency

AvglHeld:>10110

Radio Device: BTS

Center Freq
2.462000000 GHz

13.9 dBm

STATUS
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Test Mode: IEEE 802.11n (HT20) TX Test

CH1: 2412MHz

Agilent Spectrum Analyzer - Occupied BW
Y e

SENSE!INT| SOURCE OFF

MALIGH OFF

1111405 AM Ul 11, 2017

Center Freq 2.412000000 GHz

#IF Gain:Low

Ref 10.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.620 MHz

4.556 kHz
17.37 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Center Freq: 2.412000000 GHz
) Trig:Free Run
#Atten: 20 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Frequency

Radio Std: None

Avg|Hold:> 10110

Radio Device: BTS

Center Freq
2.412000000 GHz

Span 30 MHz

Sweep 2.933 ms CF Step

12.9 dBm

Freq Offset
0Hz

STATUS

Test CH6: 2437MHz

Agilent Spectrum Analyzer - Occupied BW

SEMNSE:INT| SOURCE OFF

M ALIGN OFF

11:13:12 &M Jul 11, 2017

Center Freq 2.437000000 GHz

=
#IFGain:Low

Ref 10.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

17.621 MHz
3.471 kHz
17.54 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz
=g ig: Free Run
#Atten: 20 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

CenterFreq
2.437000000 GHz

Span 30 MHz

Sweep 2.933 ms CF Step

13.3 dBm

Freq Offset
0Hz

|IMSG

STATUS
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Test CH11: 2462MHz

Agilent Spectrum Analyzer - Occupied BW
Qi e R - i i i o e

SEMSE:INT| SOURCE OFF

M ALIGN OFF

11:12:23 AM Jul11, 2017

Center Freq 2.462000000 GHz

#IFGain:Low

i, ) Trig:Free Run
#Atten: 20 dB

Ref 10.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
17.634 MHz
-15.455 kHz
17.57 MHz

Transmit Freq Error
x dB Bandwidth

MSG

nter Freq: 2.462000000 GHz

#VBW 300 kHz

Total Power

OBW Power
x dB

Frequency

Radio Std: None

Avg|Hold:> 10/10

Radio Device: BTS

CenterFreq
2.462000000 GHz

Span 30 MHz
Sweep 2.933 ms

Auto

CF Step
3.000000 MHz
Man

13.9 dBm

Freq Offset
0Hz

STATUS

Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

Agilent Spectrum Analyzer - Occupied BW
QO s e R = Wi i [ il D e e

SEMNSE:INT| SOURCE OFF

M ALIGN OFF

11:09:19 &AM Jul11, 2017

Center Freq 2.422000000 GHz

#IFGain:Low

Ref 10.00 dBm

Occupied Bandwidth

35.798 MHz
33.878 kHz
35.24 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.422000000 GHz
i, ) Trig:Free Run
#Atten: 20 dB

#VBW 300 kHz

Total Power

OBW Power
x dB

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

CenterFreq
2.422000000 GHz

Span 60 MHz
Sweep 5.8 ms

12.7 dBm

Freq Offset
0Hz

|IMSG

STATUS
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Test CH6: 2437MHz

Agilent Spectrum Analyzer - Occupied BW

0o o

SEMSEINT| SOURCE OFF

M ALIGN OFF

11:10:22 AM Jul 11, 2017

Center Freq: 2.437000000 GHz
i, ) Trig:Free Run
#Atten: 20 dB

Center Freq 2.437000000 GHz

#IFGain:Low

Ref 10.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power

35.803 MHz
20.696 kHz
35.22 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MSG

Frequency

Radio Std: None

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
2.437000000 GHz

13.1 dBm

Freq Offset
99.00 % 2
-6.00 dB

STATUS

Test CH9: 2452MHz

Agilent Spectrum Analyzer - Occupied BW
SENSE!INT| SOURCE OFF

M ALIGN OFF

11:11:22 AM Jul 11, 2017

QO T e i o 0 o
Center Freq 2.452000000 GHz fTﬁe_nteFrFreF?: 2.452000000 GHz
o] rig: Free Run

HFGainiLow — HAtten: 20 dB

Radio 5td: None Frequency

AvglHeld:> 1010

Radio Device: BTS

Ref 10.00 dBm

Center 2.452 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

36.797 MHz
8.919 kHz
35.23 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
2.452000000 GHz

13.4 dBm

99.00 %
-6.00 dB

STATUS
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6.4 Radiated Spurious Emissions

6.4.1 Limits

Radiated emissions that fall in the restricted bands must comply with the general
emissions limits in 15.209(a) as below table. Other emissions shall be at least 20 dB
below the highest level of the desired power.

Field strength

Measurement distance

Frequency (MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
Remark:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. For frequencies above 1000 MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20 dB under any

condition of modulation.

The emissions were measured using the following resolution bandwidths:

Frequency Range

Resolution Bandwidth

Video Bandwidth

30MHz-1000 MHz

120kHz

>30 kHz

>1000 MHz

1 MHz

<30 Hz

Harmonic and Spurious emissions that were identified as coming from the EUT were
checked in Peak and in Average Mode. The high frequency, which started from 10
t026.5GHz, which above 10GHz are attenuated more than 20dB below the permissible
limits or the field strength is too small to be measured was not reported.

Peak measurements and average measurements are made. All emissions were determined
to have a peak-to-average ratio of less than 20dB.
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6.4.2 Test Procedure(KDB 558074 D01 v04, Section 12.1 and Section12.2.5.3)

The EUT was placed on motorized turntable for radiated testing on a 3-meter open field
test site. The emissions from the EUT were measured continuously at every azimuth by
rotating the turntable. Receiving antennas were mounted on an antenna mast to
determine the height of maximum emissions. The height of the antenna was varied
between 1 and 4 meters. The peripherals were placed on the table in accordance with
ANSI C63.10-2013. Cables were varied in position to produce maximum emissions.
Both the horizontal and vertical field components were measured.

6.4.3 Test Data

The EUT complied with the FCC Part 15.247 Radiated Spurious Emissions requirements.
Table 9 provide the test results for Radiated Spurious Emissions. (All the data attached
was use the worst case data rate as in table 6)

6.4.4 Areas of Concern
None

WLL Report #17WB0713321F-1 Rev. 0 - Page 34 of 82 - © 2017 Washington Laboratories, Ltd.



Beijing Smarter Eye Technology Co., Ltd. FCC Certification Test Report
Smartereye Double Eyes ADAS Jul. 21, 2017

Table 9: Radiated Emission Test Data
Radiated Emission Test Data (Below 30 MHz)

The amplitude of spurious emissions attenuated more than 20 dB below the permissible
value is not required to be report.

Radiated Emission Test Data (Above 18 GHz)

The amplitude of spurious emissions attenuated more than 20 dB below the permissible
value is not required to be report.

Radiated Emission Test Data (30 MHz~1 GHz Worst Case)

Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
20 Level (dBuV/m)
7o
60
FCC PART 15B CLASS B 30MHz-1GHz
50
[ ;
40 5
H
30 '
20
10
0
30 50 100 200 500 1000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 83.694 43.24 -19.13 24.11 40.00 15.89 QP
2 125.806 44,95 -18.18 26.77 43.50 16.73 QP
3 200.043 47.42 -15.52 31.90 43.50 11.60 QP
4 343.651 50.12 -9.94 40.18 46.00 5.82 QP
5 452.001 43.49 -8.07 35.42 46.00 10.58 QP
6* 703.731 42.95 -2.35 40.60 46.00 5.40 QP
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 1
80 Level (dBuVW/m)
70
60
FCC PART 15B CLASS B 30MHz-1GHz
50
I E
40
7 i
30
20
10
0
30 50 100 200 500 1000
Frequency {(MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 197.251 44.44 -15.59 28.85 43.50 14.65 QP
2 327.155 43.80 -10.67 33.13 46.00 12.87 QP
3* 401.105 48.90 -8.73 40.17 46.00 5.83 QP
4 448.836 41.75 -8.36 33.39 46.00 12.61 QP
5 602.929 45.54 -5.81 39.73 46.00 6.27 QP
6 739.214 37.70 -4.10 33.60 46.00 12.40 QP
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Radiated Emission Test Data (Above 1GHz)

Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
gnLe'.reI (dBuVim)
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency {(MHz)
Frequency Reading Correct Result Limit Margin
.No. Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 45.26 -2.27 42.99 74.00 31.01 peak
2 7236.000 46.10 1.89 47.99 74.00 26.01 peak
3 9648.000 44.31 5.08 49.39 74.00 24.61 peak
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 1
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
Frequency Reading Correct Result Limit Margin
.No. Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4824.000 45.12 -3.24 41.88 74.00 32.12 peak
2 7236.000 45.76 0.79 46.55 74.00 27.45 peak
3 9648.000 45.06 3.98 49.04 74.00 24.96 peak
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 3

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 45.51 -2.21 43.30 74.00 30.70 peak
2 7311.000 45.63 1.96 47.59 74.00 26.41 peak
3 9748.000 43.39 5.53 48.92 74.00 25.08 peak
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Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 6
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 3

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 46.89 -3.17 43.72 74.00 30.28 peak
2 7311.000 45.64 0.84 46.48 74.00 27.52 peak
3 9748.000 43.56 4.43 47.99 74.00 26.01 peak
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Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
80 Level {dBuVimj)
FCC PART 15C Above 1GHz-Peak
fo
60
50 . 7
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Freguency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 44.84 -2.11 42.73 74.00 31.27 peak
2 7386.000 44.69 2.10 46.79 74.00 27.21 peak
3 9848.000 44,22 5.77 49.99 74.00 24.01 peak

WLL Report #17WB0713321F-1 Rev. 0 - Page 41 0of 82 - © 2017 Washington Laboratories, Ltd.



Beijing Smarter Eye Technology Co., Ltd. FCC Certification Test Report

Smartereye Double Eyes ADAS Jul. 21, 2017
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 11
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
70
60
50 -
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 44.83 -3.04 41.79 74.00 32.21 peak
2 7386.000 44.34 0.95 45.29 74.00 28.71 peak
3 9848.000 43.17 4.63 47.80 74.00 26.20 peak
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Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
fo
60
50
40
30
20
10
I31IIZIIIIIEZI 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 44.68 -2.27 4241 74.00 31.59 peak
2 7236.000 45.81 1.89 47.70 74.00 26.30 peak
3 9648.000 45.37 5.08 50.45 74.00 23.55 peak
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Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 1
20 Level {dBuV/im)
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
t}1l.’:|m:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 45.81 -3.24 42.57 74.00 31.43 peak
2 7236.000 45.86 0.79 46.65 74.00 27.35 peak
3 9648.000 44.64 3.98 48.62 74.00 25.38 peak
WLL Report #17WB0713321F-1 Rev. 0 - Page 44 of 82 - © 2017 Washington Laboratories, Ltd.



Beijing Smarter Eye Technology Co., Ltd. FCC Certification Test Report

Smartereye Double Eyes ADAS Jul. 21, 2017
Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

fo

60

50

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 45.94 -2.18 43.76 74.00 30.24 peak
2 7311.000 45.22 1.99 47.21 74.00 26.79 peak
3 9748.000 43.14 5.56 48.70 74.00 25.30 peak

WLL Report #17WB0713321F-1 Rev. 0 - Page 45 of 82 - © 2017 Washington Laboratories, Ltd.



Beijing Smarter Eye Technology Co., Ltd. FCC Certification Test Report

Smartereye Double Eyes ADAS Jul. 21, 2017
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 6
20 Level {dBuV/im)
FCC PART 15C Above 1GHz-Peak

70

60

50 -

&
1

40

30

20

10

t}1l.’:|£]l:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 44.14 -3.13 41.01 74.00 32.99 peak
2 7311.000 44.60 0.86 45.46 74.00 28.54 peak
3 9748.000 42.18 4.46 46.64 74.00 27.36 peak
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Mode 802.119g Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
fo
60
50 2
40
30
20
10
I31IIZIIIIIEZI 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 43.19 -2.10 41.09 74.00 32.91 peak
2 7386.000 45.10 212 47.22 74.00 26.78 peak
3 9848.000 43.27 5.75 49.02 74.00 24.98 peak
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Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 11
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
70
60
50 N
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4924.000 43.69 -3.03 40.66 74.00 33.34 peak
2 7386.000 43.71 0.96 44.67 74.00 29.33 peak
3 9848.000 42.38 4.61 46.99 74.00 27.01 peak
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Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
80 Level {dBuVimj)
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
c1l.’:IUII:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 44.25 -2.27 41.98 74.00 32.02 peak
2 7236.000 45.25 1.89 47.14 74.00 26.86 peak
3 9648.000 43.94 5.16 49.10 74.00 24.90 peak
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 1
20 Level {dBuV/im)
FCC PART 15C Above 1GHz-Peak

70

60

50 - 3

1

40

30

20

10

t}1l.’:|m:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4824.000 44.17 -3.24 40.93 74.00 33.07 peak
2 7236.000 44.79 0.80 45.59 74.00 28.41 peak
3 9648.000 44.38 4.06 48.44 74.00 25.56 peak
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Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 2

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 44,12 -2.21 41.91 74.00 32.09 peak
2 7311.000 44.45 1.99 46.44 74.00 27.56 peak
3 9748.000 42.35 5.56 47.91 74.00 26.09 peak
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 6
20 Level {dBuV/im)
FCC PART 15C Above 1GHz-Peak

70

60

50 -

i
1

40

30

20

10

t}1l.’:|£]l:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 44.10 -3.17 40.93 74.00 33.07 peak
2 7311.000 44.46 0.86 45.32 74.00 28.68 peak
3 9748.000 42.12 4.46 46.58 74.00 27.42 peak
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Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 11
80 Level {dBuVimj)
FCC PART 15C Above 1GHz-Peak

70

60

50 -

£
1

40

30

20

10

c1l.’:IUII:| 1200 1500 2000 5000 10000 18000
Freguency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 4351 -2.10 41.41 74.00 32.59 peak
2 7386.000 44.05 2.12 46.17 74.00 27.83 peak
3 9848.000 43.19 5.75 48.94 74.00 25.06 peak
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Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 11
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 -

<
1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4924.000 44.38 -3.04 41.34 74.00 32.66 peak
2 7386.000 44 57 0.96 45.53 74.00 28.47 peak
3 9848.000 43.19 4.61 47.80 74.00 26.20 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1 Channel 3
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
.No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4844.000 | 44.54 -2.27 42.27 74.00 31.73 peak
2 7266.000 | 44.73 1.92 46.65 74.00 27.35 peak
3 9688.000 | 43.96 5.31 49.27 74.00 24.73 peak
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Mode | 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1 Channel 3
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
70
60
50
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4844.000 43.99 -3.24 40.75 74.00 33.25 peak
2 7266.000 44.74 0.81 45.55 74.00 28.45 peak
3 9688.000 43.96 4.21 48.17 74.00 25.83 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1 Channel 6
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 2

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 44.82 -2.21 42.61 74.00 31.39 peak
2 7311.000 45.41 1.99 47.40 74.00 26.60 peak
3 9748.000 43.33 5.56 48.89 74.00 25.11 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1 Channel 6
20 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak

70

60

50 2

1

40

30

20

10

01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 4874.000 45.37 -3.17 42.20 74.00 31.80 peak
2 7311.000 45.43 0.86 46.29 74.00 27.71 peak
3 9748.000 43.33 4.46 47.79 74.00 26.21 peak
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Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1 Channel 9
80 Level (dBuV/m})
FCC PART 15C Above 1GHz-Peak
70
60
50 5 E
40
30
20
10
01000 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4904.000 | 44.16 -2.11 42.05 74.00 31.95 peak
2 7356.000 | 44.79 2.06 46.85 74.00 27.15 peak
3 9808.000 | 43.36 5.68 49.04 74.00 24.96 peak
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Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1 Channel 9
20 Level {dBuV/im)
FCC PART 15C Above 1GHz-Peak
70
60
50 = 3
40
30
20
10
c1l.’:IUII:| 1200 1500 2000 5000 10000 18000
Frequency (MHz)
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 4904.000 43.75 -3.04 40.71 74.00 33.29 peak
2 7356.000 44,74 0.92 45.66 74.00 28.34 peak
3 9808.000 43.61 4.55 48.16 74.00 25.84 peak

Remark: As shown in this section, for frequencies above 1GHz, the field strength limits
are based on average limits. However, the peak field strength of any emission shall not
exceed the maximum permitted average limits specified above by more than 20 dB under
any condition of modulation. So, only the peak measurements were shown in the report.
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6.5 Conducted Out of Band Emission
6.5.1 Limits

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20dB below that in the 100kHz bandwidth within the band that contains the highest level of
the desired power.

6.5.2 Test Procedure(KDB 558074 D01 v04, Section 11)
Measurement Procedure REF
a) Set instrument center frequency to DTS channel center frequency.
b) Set the span to > 1.5 times the DTS bandwidth.
c) Setthe RBW =100 kHz.
d) Setthe VBW >3 x RBW.
e) Detector = peak.
f) Sweep time = auto couple.
g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i)  Use the peak marker function to determine the maximum PSD level.

Note that the channel found to contain the maximum PSD level can be used to establish the
reference level.

Measurement Procedure OOBE
a) Set RBW =100 kHz.
b) Set VBW >300 kHz.
c) Detector = peak.
d) Sweep = auto couple.
e) Trace Mode = max hold.
f)  Allow trace to fully stabilize.
Use the peak marker function to determine the maximum amplitude level.
6.5.3 Test Data
The EUT complied with the FCC Part 15.247 Conducted band edge emissions requirements.

Table 10 provides the test results for Conducted band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.5.4 Areas of Concern
None.
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Table 10: Conducted Out of Band Emission
Chain 1-Test plot as follows
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

In-Band Reference Level
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Test CH11: 2437MHz
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Test CH11: 2462MHz

In-Band Reference Level
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Out of Band Emission
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

In-Band Reference Level

Agilent Spectrum Analyzer - Swept SA
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Test CH11: 2437MHz

In-Band Reference Level
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Test CH11: 2462MHz

In-Band Reference Level
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Out of Band Emission
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Test Mode: IEEE 802.11n (HT20) TX
Test CH1: 2412MHz

In-Band Reference Level
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Test CH11: 2437MHz
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Test CH11: 2462MHz

In-Band Reference Level
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Out of Band Emission
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Test Mode: IEEE 802.11n (HT40) TX
Test CH3: 2422MHz

In-Band Reference Level

Agilent Spectrum Analyzer Swept SA

Qi i | 5 o e
Marker 1 2.427040000000 GHz
PNO: Fast

Ref Offset11.5 dB

10 dBidiv__Ref 20.00
Log

, ) Trig:FreeRun
)
IFGain:Low

SENSE:INT| SOURCE QFF

MNALIGN OFF 11:29:33 AM Jul 11, 2017

Atten: 20 dB

Avg Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 2.427 04 GHz
-7.741 dBm

MKR| MODE| TRC| SCL X

FUNCTION

N [1]F] 242704 GHz 7. 741 dBm

FUNCTION %/IDTH FUNCTION VALUE &

Marker

Select Marker

=
v

Normal

Delta

Fixedl>

Off

|

Properties»

More
10of2

IFGain:Low

Ref Offset 11.5 dB

10 dBldw Ref 20.00 dBm

PNO: Fast (

1 Trig:Free Run
Atten: 20 dB

#VBW 3.0 MHz

Avy Type: Log-Pwr
Avg|Hold:>10/10

Mkr1 3.832 9 GHZ|
-41.348 dBm

—
A ——————

A

-y

Sweep 42.67 ms (40001 pts

Peak Search

Next Peak

Next Pk Right|

Next Pk Left

Marker Delta

Mkr—CF

STATUS

WLL Report #17WB0713321F-1 Rev. 0

- Page 71 of 82-

© 2017 Washington Laboratories, Ltd.



Beijing Smarter Eye Technology Co., Ltd.
Smartereye Double Eyes ADAS

FCC Certification Test Report

Jan. 17, 2017

Test CH11: 2437MHz

In-Band Reference Level
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Test CH9: 2452MHz

In-Band Reference Level
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6.6 Band Edge Measurements (Radiated)

Radiated band edge measurements at 2390MHz and 2483MHz were made with the unit transmitting
in the low end of the channel range and the high end closest to the restricted bands respectively. The
emissions were made on the 966 Semi-Chamber. Use (resolution bandwidth (RBW) = 1 MHz, video
bandwidth (VBW) = 1 MHz for peak levels and RBW =1 MHz and VBW = 10 Hz or 1/T for

average levels).
6.6.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in 815.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in 815.205(a), must also comply with the radiated emission limits specified in

815.209(a).
6.6.2 Test Procedure(KDB 558074 D01 v04, Section 12.1)

1. Use radiated spurious emission test procedure described in 4.5.2 clause. The transmitter output
(antenna port) was connected to the test receiver.

2. Set the PK and AV limit line.
3. Record the fundamental emission and emissions out of the band edge.
4. Determine band-edge compliance as required.

6.6.3 Test Data
The EUT complied with the FCC Part 15.247 Radiated band edge emissions requirements.

Table 11 provides the test results for Radiated band edge emissions. (All the data attached was use
the worst case data rate as in table 6)

6.6.4 Areas of Concern
None.
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Table 11: Band Edge Measurements (Radiated)
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
120Le\lel {dBuV/m) 120Le\re\ {dBuVim})
110 110
50 50|
30 30|
10 10|
c231[] 2320 2350 2450 c2:!10 2320 2350 2450
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MH2z) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.80 74 39.15 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
1,mLe\reI {dBuVim) 120Level {dBuV/m)
110 110
ao 90| 2
70 70|
1
30 30|
2310 2320 2350 2450 02310 2320 2350 2450
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.63 74 37.67 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11b Ant. Polar. Horizontal
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120, Level {(dBuVim)

120, Level (dBuV/m)

110

70

50

FAC PART 15C Band edge-Peak

110

90|

70,

50

30

10

C PART 15C Band edge-Peak

0
2400 2410 2420

2400 2410 2420 2450 2500 2450 2500
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 54.20 74 38.86 54 Pass
Mode 802.11b Ant. Polar. Vertical
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120, Level (dBuVim)

120, Level (dBuVim})

110

70

50

FCC PART 15C Band edge-Peak

¥

10

90

70

50

30,

FCC PART 15C Band edge-Peak

2430 2500 02430 2450 2500
Frequency (MHz) Frequency (MHz}
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 51.25 74 37.85 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11g Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
12"Level {dBuVim) unlevel (dBuV/m)
110 110]
a0 : 90| 2
70, 70
1
50 50
1
30| 30
10| 10
2310 2320 2350 Frequency (MH) 2450 D2310 2320 2350 Frequency (MHz) 2450
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 52.36 74 40.19 54 Pass
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
12nLe\rel {dBuVim) 120Le\lel {dBuV/m)
110 110|
90| z a0
70, 70
1
50 50|
1
30 30
10 10|
2310 2320 2350 Frequency (WHz) 2450 02310 2320 2350 Frequency (MHz) 2450
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.45 74 37.56 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11g Ant. Polar. Horizontal
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120, Level (dBuVim)

1 cheveI {dBuV/m)

110

70

50

FCC PART 15C Band edge-Peak

Z

10

30

10,

FCC PART 15C Band edge-Peak

0
2430 2450 Frequancy (WHz) 2500 2430 2450 Frequency (MHz) 2500
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 53.48 74 40.35 54 Pass
Mode 802.11g Ant. Polar. Vertical
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120, Level {(dBuVim)

120, Level {dBuVim)

110

70

50

FCC PART 15C Band edge-Peak

110

90|

70,

50

30

10

FCC PART 15C Band edge-Peak

)

2430 2450 2500 c2430 2450 2500
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 52.52 74 37.73 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
1,mLe‘.reI {dBuVim) 120Level (dBuV/m)
a0 - a0 2
70, 70
1
50| 50
1
10, 10
2310 2320 2350 Frequency (MHz) 2450 02310 2320 2350 Frequency (MHz) 2450
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 53.29 74 41.28 54 Pass
Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 1
Detector: Peak Detector: AV
12“Le‘.rel {dBuVim) 120Level (dBuV/m)
a0 2 90,
70, 70
2310 2320 2350 2450 02310 2320 2350 2450
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 50.19 74 38.71 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11n(HT20) Ant. Polar. Horizontal
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120, Level {(dBuVim)

120, Level {dBuVim)

110

70

50

PART 15C Band edge-Peak

110

C PART 15C Band edge-Peak

2430 2450 2500 O2430 2450 2500
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit ]
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 57.21 74 4481 54 Pass
Mode 802.11n(HT20) Ant. Polar. Vertical
Antenna Chain 1 Channel 11

Detector: Peak

Detector: AV

120 Level (dBuVim)

1 2nLe\reI (dBuV/m)

110

70

50

FCC PART 15C Band edge-Peak

110

90|

FCC PART 15C Band edge-Peak

2430 2450 2500 D2430 2450 2500
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 50.26 74 39.01 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1 Channel 3
Detector: Peak Detector: AV
12"Le‘.rel (dBuVim) unlevel (dBuV/m)
70, 70
50| 50
1
30, 30
10| 10
2310 2320 2350 Frequency (MHZ) 2450 D2310 2320 2350 Frequency (MHz) 2450
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MH2z) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 51.42 74 41.08 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1 Channel 3
Detector: Peak Detector: AV
12nLe\rel {dBuVim) 120Leve\ {dBuVim)
110 110]
a0 > 90
70, 70 .
50 50| ]
30 30
2310 2320 2350 2450 c2310 2320 2350 2450
Frequency (MHz) Frequency (MHz)
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2390 49.72 74 39.40 54 Pass
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Beijing Smarter Eye Technology Co., Ltd.

FCC Certification Test Report

Smartereye Double Eyes ADAS Jan. 17, 2017
Mode 802.11n(HT40) Ant. Polar. Horizontal
Antenna Chain 1 Channel 9

Detector: Peak

Detector: AV

120 Level (dBuVim)

1 2nLe\reI (dBuV/m)

110

70

50

Band edge-Peak

110

90|

70

50

FCC PART 15 Band edge-Peak

2410 2420 Fzrggﬁ ency (MHZ) 2500 D241 0 2420 Fzrgggency (MH2) 2500
Frequency Peak level Peak Limit AV level AV Limit )
Conclusion
(MH2z) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 52.38 74 40.06 54 Pass
Mode 802.11n(HT40) Ant. Polar. Vertical
Antenna Chain 1 Channel 9

Detector: Peak

Detector: AV

120, Level (dBuVim)

1 mLeveI (dBuV/m)

110

70

50

FCC PART 15C Band edge-Peak

10

90

70

50|

FCC PART 15C Band edge-Peak

0
2410 2420 F%:gﬁ ency (MHz) 2500 2410 2420 Fl::gﬂellcy (MH2) 2500
Frequency Peak level Peak Limit AV level AV Limit .
Conclusion
(MHz) (dBuv/m) (dBuv/m) (dBuv/m) (dBuv/m)
2483.5 51.75 74 38.98 54 Pass

***END of TEST REPORT***
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